SERIAL NUMBERS PRODUCT NO.
Hi-Force 50 Tonne, Double Acting, 230V 50Hz Electric Driven, 4 - Way

HreRAvLIe Teors Valve, Workshop Press FROM BS8412 HPF5042 s

REVISION

1 16088

6180
3

@ ®

DETAIL A
SCALE1:10

IMPORTANT
WHEN ORDERING SPARES YOU MUST STATE THE FULL PART NUMBER AND THE
PRODUCT SERIAL NUMBER - FROM THE LABEL
TO PROTECT YOUR WARRANTY ALWAYS USE GENUINE HI-FORCE PARTS.

www.hi-force.com




SERIAL NUMBERS PRODUCT NO.

> ® . . .
Hi-Force 50 Tonne, Double Acting, 230V 50Hz Electric Driven, 4 — Way G2 OF
nrenanrie Teors Valve, Workshop Press FROM BS8412 HPF5042 2 SHTS
REVISION
1 6088
6180
SPARE PART SPARE PART 3
ITEM NO. PART NUMBER DESCRIPTION ary. | SPAREPART | imem No. PART NUMBER DESCRIPTION Qry. | SPAREEART .
1 HDA5013 DOUBLE ACTING CYLINDER HDA5013 1 13 WAC007HDO00O 1/47BSP SELF CENIERING BONDED 1 5
6
2 CMI MALE COUPLER 2 14 FPCO10BB0O02 M/F ADAPTER 1/4 IN. BSP X 3/8 IN. BSP | 1 ,
3 HF31 3/8" NPT TEE 1 15 FPCO10YBOOT STUD COUPLING 1 8
4 FPCO10DNOOT MALE STUD ELBOW ! 16 |SFCO20HCO0T HPF SHELF SUPPORT 2 ?
10
5 WACO10HD00O 3/8" BSP DOWTY WASHER 1 17 WACO08ABO0D M8 PLAIN WASHER 8 .
6 HPF207412 230N ok L0 STASE, FLECTRIC 1 18 WACO008BBO0O M8 ZINC PLATED SPRING WASHER 8 12
13
7 HH2 HYDRAULIC HOSE 2M. 2 19 BLC0O08KDO20 M8 x 20 mm HEX SOCKET CAP HEAD 8
SCREW ”
8 FAS002HZ001 NO.4 x 3/16 HAMMER DRIVE SCREW 4 20 NUC006JC000 Mé6 NYLOK NUT 2 15
9 AAN100FPOO] NAMEPLATE 1 X 21 WACO06AFO00 Mé ZINC WASHER 2 16
17
10 PAAO50FLOOT 50T PRESS FRAME ! X 22 |sFc3ssHBOOT HPF PUMP SHELF 1 8
1 BLCOO5HHO16 M5 x 16 BUTTON HEAD SCREW 3 23 BLC006JX025 M8x30 CK SCREW 2 19
20
12 HFPG-50T PRESSURE GAUGE !
NOTES:

www.hi-force.com

-ALL PARTS AVAILABLE TO ORDER AS AN

INDIVIDUAL SPARE PART UNLESS MAREKED "X"

-FOR SUB ASSEMBLIES (ITEM NO.S 1, 6 & 10) PLEASE REFER TO THEIR
INDIVIDUAL EVD's

IMPORTANT

WHEN ORDERING SPARES YOU MUST STATE THE FULL PART NUMBER AND THE
PRODUCT SERIAL NUMBER - FROM THE LABEL
TO PROTECT YOUR WARRANTY ALWAYS USE GENUINE HI-FORCE PARTS.




Hi-Force

®
HYDRAULIC TOOLS

50T PRESS FRAME

www.hi-force.com

SERIAL NUMBERS PRODUCT NO.
FROM BS8412 PAAOS50FLOO1
ITEM NO.|  PART NUMBER DESCRIPTION Qry. | ARE | SERVICE

1 |PBSO50LFOOT 50T PRESS BASE 1 X

2 |PBSO50UF0OT 50T PRESS UPPER 1 X

3 |PBSO50HFOO1 PRESS HEAD 1 X

4 |PUCO50FFOO1 50T PRESS FRAME UPRIGHT 4 X

5 |MBC127FBOOT MOUNTING BLOCK 1

6  |PBSOSOBFOO1 PRESS BED 1 X

7 |PFCO50AHO003 PRESS FOOT 2 X

8  |BLCO20PA070 M20 x 70 HEX HEAD BOLT 24

9 |WAC020AB000 M20 PL WASHER 56

10 |NUCO20PCO000 M20 NYLOK NUT 28

11 [BLCO20PBOGO M20 x 60 HEX HEAD BOLT 4

12 |BLCO12MCO55 M12 X 55MM BOLT 4

13 |WACO0128B000 M12 SPRING WASHER 4

14 |PLCO50CS001 50T LOAD PIN 8

15 |HLCO10BMOO3 BRIDGE HANDLE 8

16 |BLCOO5HDO25 M5 x 25 SOCKET CAP HEAD SCREW | 16

STC025RA001 R CLIP 8

NOTE:

SHT 1 OF
1 SHTS

REVISION

16169
2 6180

6376

- ALL PARTS ARE AVAILABLE TO BE ORDERED AS SPARE PARTS
(UNLESS MARKED WITH X)

IMPORTANT

WHEN ORDERING SPARES YOU MUST STATE THE FULL PART NUMBER AND THE
PRODUCT SERIAL NUMBER - FROM THE LABEL

TO PROTECT YOUR WARRANTY ALWAYS USE GENUINE HI-FORCE PARTS.




- R SERIAL NUMBERS PRODUCT NO.
Hi-Force SHT 1 OF
HYDRaULIG TooLs 9230V 50hz, TWO STAGE, ELECTRIC DRIVEN, MEDIUM FLOW PUMP FROM BS8412 HPF207412 e

REVISION

IMPORTANT

WHEN ORDERING SPARES YOU MUST STATE THE FULL PART NUMBER AND THE
PRODUCT SERIAL NUMBER - FROM THE LABEL
TO PROTECT YOUR WARRANTY ALWAYS USE GENUINE HI-FORCE PARTS.

www.hi-force.com




SERIAL NUMBERS

PRODUCT NO.
2 ®
Hi-Force
HYDRAULIC TOOLS
230V 50hz, TWO STAGE, ELECTRIC DRIVEN, MEDIUM FLOW PUMP FROM BS8412 HPF207412
ITEM SPARE | SERVICE | ITEM SPARE | SERVICE
TEM 1 PART NUMBER DESCRIPTION Qry. | 3hARE | SERVICE | TEM | PART NUMBER DESCRIPTION QTY. | PURE | SERVIC
1 |EMA230UE001 MOTOR STARTER ASSEMBLY 230V 1 24 |BPCO25KPOO1 1" SQ RIBBED INSERT BLACK 4
2 |TACO00FS003 MOUNTING PLATE 1 25 |BLCOOSHF020 M5 x 20 mm HEX SOCKET COUNTERSUNK SCREW 10
3 |TACO10AS012 10L Tank 1 26 |FPCO13PCO01 1/2" BSP PLUG - HEX SOCKET 1
4 15482 TANK GASKET 1 « | 27 |wAcoosaBooo M8 PLAIN WASHER 4
5 |DCsFoo32s DOUBLE SIDED MAGNET 1 28 |NUC008KC000 M8 NYLOC NUT 4
6 |NUC021-B000 1/2" BSP LOCK NUT 2 29 |SECO13EH001 12.7mm ID BLACK PVC OPEN GROMMET 1
7 [BLCO21YTO10 SIGHT GLASS HGF.13 BLACK OIL LEVEL INDICATOR 2 30 |SECO13EH002 12.7mm OD BLACK PVC BLIND GROMMET 2
4 WAY, MANUALLY OPERATED, PUMP MOUNTED
8 [PMvaL DIRECTIONAL CONTROL VALVE WITH LOAD HOLDING | ! 31 |TACOOOFS004 HOUSING !
9 [HF16 ELBOW, 3/8" NPT FEMALE TO 3/8" NPT MALE 2 32 |ANCO15PCO01 CABLE CLIP BLACK SCREW POLYACETAL CABLECLIP, |4
10 |FAS002HZ001 NO.4 x 3/16 HAMMER DRIVE SCREW 2 33 |WACO006AF000 Mé ZINC WASHER 8
11 |AANOOOUPOOT 60 x 30 mm UNIVERSAL NAME PLATE 1 X 34 |WACO006BCO01 Mé SPRING ZINC WASHER (SQUARE SECTION) 8
12 |BPCO10SP002 FILLER 1 35 |BLCO06JHOTO Mé X 10 mm, HEX SOCKET, BUTTON HEAD SCREW 8
13 |BPCO10DS001 ZINC PLATED DIPSTICK 239mm LONG 1
14 |NUC020LS002 GLAND 6-12MM 1
NOTE:
15 |EM230-1.5-4LAF ELECTRIC MOTOR 1.5KW 230VAC 1
-ALL PARTS ARE AVAILABLE TO BE ORDERED AS SPARE PARTS (UNLESS
16 |WACO10ABO0O M10 ZINC PLATED FLAT WASHER 4 MARKED WITH X)
17 |WAC01082000 MIO SPRING WASHER 4 -ONLY PARTS MARKED WITH v’ARE AVAILABLE AS BOTH SPARE PARTS
18 |BLCOTOLBO3S M10 x 35 mm HEX HEAD BOLT. ZINC PLATED 4 OR SERVICEABLE PARTS, FROM HEP-SK1 PUMP SERVICE KIT. (REFER TO
HEP-SK1 : PUMP SERVICE KIT EVD FOR FULL PARTS LIST)
19 |SEC001KT003 GASKET 1 v 4
-FOR SUB ASSEMBLIES (ITEM NO.S 1, 8 & 20) PLEASE REFER TO THEIR
20 [TYPE200-24 200 SERIES PUMP UNIT 1 INDIVIDUAL EVD's.
21 |FPCO13ACO10 1/2" BSPT SUCTION PIPE 1
-ITEM NO.S 12 & 13 MUST BE ORDERED TOGETHER
22 |FFC045Mz001 FILTER 1
23 |TACO00PACOT 160 mm LONG SUCTION PIPE 1

www.hi-force.com

SHT 2 OF
2 SHTS

REVISION

6085
2

SO © ® N oo oA W

N33 3 I xons oo

WHEN ORDERING SPARES YOU MUST STATE THE FULL PART NUMBER AND THE
PRODUCT SERIAL NUMBER - FROM THE LABEL
TO PROTECT YOUR WARRANTY ALWAYS USE GENUINE HI-FORCE PARTS.

IMPORTANT




SERIAL NUMBERS PRODUCT NO.

Hi-Force 200 SERIES PUMP UNIT TYPE200-24 w1 oF

2 SHTS
REVISION

15717
2 5866

5939

O-@

0 N o~ O

! IMPORTANT

| WHEN ORDERING SPARES YOU MUST STATE THE FULL PART NUMBER AND THE
PRODUCT SERIAL NUMBER - FROM THE LABEL
WWW hl force com L | TO PROTECT YOUR WARRANTY ALWAYS USE GENUINE HI-FORCE PARTS.




SERIAL NUMBERS

PRODUCT NO.
TYPE200-24 SHT 2 OF
2 SHTS
ITEM SPARE[SERVICE
NG, | PART NUMBER DESCRIPTION QTY. (2 aRTs| pARTS | REVISION
26 | SECO138A00] | BACK-UP RING - PTFE, SOLID | v |17
27 | SECO35WEOO] UPPER PLATE OIL SEAL 1 5939
EXTERNAL CIRCLIP - 25 x 1.2 y
28 | STCO25AA00] S D1 400/025 1 5
EXTERNAL CIRCLIP - 40 x 1.75
29 | STCO40AAQ0] S B2160/0400 2 6
INTERNAL CIRCLIP - 47 x 1.75 /
31 | TACOOOBAOO3 COVER PLATE 1 9
32 |WACO06AF000 M6 ZINC WASHER 4 10
M6 SPRING ZINC WASHER 1
33 [WAC006BCO01 SQUARE SECTION) 2 >
1/4" BSP SELF CENTERING 13
34 |WAC007HDOOO BONDED WASHER 1 o
35 |PMA048GZ001 | GP48 GEAR PUMP ASSEMBLY | 1 .
16
NOTE: 17

- ALL PARTS ARE AVAILABLE TO BE ORDERED AS SPARE PARTS (UNLESS MARKED WITH x).

- ONLY PARTS MARKED WITH v'ARE AVAILABLE AS BOTH SPARE PARTS OR SERVICEABLE
PARTS, FROM HEP-SK1 PUMP SERVICE KIT. (REFER TO HEP-SK1: PUMP SERVICE KIT EVD
FOR FULL PARTS LIST)

- IFITEM NO. 23 (LPRV1) IS ORDERED AS A SPARE PART, THIS ALREADY COMES WITH 2 OFF
ITEM NO. 25 (SEC014RF001). THEREFORE THESE ARE NOT REQUIRED TO BE ORDERED
SPERATELY.

- FOR SUB ASSEMBLIES - ITEM NO. 1 (15494-A) & ITEM NO. 35 (PMA048GZ001) REFER TO
THEIR INDUVIDUAL EVD's.

ngggzjgg 200 SERIES PUMP UNIT
ITEM SPARE[SERVICE
TEM | PART NUMBER DESCRIPTION QTY. RARESERVIC
1 15494-A PISTON BLOCK ASSEMBLY | 2
2 15497 UPPER PLATE ]
3 15499 LOWER PLATE 1
4 15503 CONNECTOR PIPE 1
5 15505 24mm DRIVE SHAFT 1
6 17587 TRANSFER BLOCK 1
7 17588 VALVE PLATE 1
8 | BACOO8SNOOO | @8 mm STEEL BALL GRADE 100 5
M5 x 16 mm HEX SOCKET
? | BLCOOSHFOTé COUNTERSUNK SCREW 2
M6 x 16 mm HEX SOCKET
10 | BLCOO6JEOT6 COUNTERSUNK SCREW 1
M8 x 35 mm HEX SOCKET
11| BLCOOBKFO35 COUNTERSUNK SCREW 4
M6 x 45 mm HEX SOCKET CAP
12 | BLC006JC045 mim HEX 398 2
M6 x 25 mm HEX SOCKET CAP
13 | BLCO06JD025 N aw 4
M8 x 80 mm HEX SOCKET CAP
14 | BLCOOSKCO80 i DEo2 6
15 | BPCOO6RSO0] SEALING PLUG 3
16 |BSCO25MCO0T|  LOWER PLATE BEARING 1
17 | BSCO35NCO0] UPPER PLATE BEARING 1
18 | BSCO40NDOO] ECCENTRIC BEARING 1
1o | FASO0sGIOTO | 1/47BSP HEX HEAD BLANKING | |
M10 X 10 CUP POINT GRUB
20 | FASO10MAO10 SoEew 5
21 | FFCO12MAQO] SUCTION FILTER 1
22 HPRV1 HIGH PRESSURE R/VALVE | 1
23 LPRV1 LOW PRESSURE R/VALVE 1
O-RING - I.D. 9.25mm, C.S.
24 | SECOT3RAQ0T 1.78mm, NITRILE 90 2 4

1.78 mm, NITRILE 90

www.hi-force.com

WHEN ORDERING SPARES YOU MUST STATE THE FULL PART NUMBER AND THE
TO PROTECT YOUR WARRANTY ALWAYS USE GENUINE HI-FORCE PARTS.

IMPORTANT

PRODUCT SERIAL NUMBER - FROM THE LABEL




SERIAL NUMBERS PRODUCT NO. VERSION

Hi-Force  PISTON BLOCK ASSEMBLY | 5494A 01 1 OF
1 SHTS
ITEM SPARE| SERVICE
NO. PART NUMBER DESCRIPTION QTY. PARTS| PARTS | REVISION

1 15494 PISTON BLOCK 1| x ST

2 15495 PISTON % 865
3 15496 VALVE SEAT 1| x .
4 15509  |SUCTION/DELIVERY SPRING| 2 | X 4
5 15508 PUMP SPRING 1| x 5
s |eACO05SNO0D| @5 MM STEE]Ib 8ALL GRADE| 5 | 6
7

O-RING - 1.D. 10.82 mm,

7 | SECOT4RFOOT | = <™ 78 mm, NITRILE 90 | 2 v |8
O=RING - I.D. 6.35 mm, C.S. 9
8 |SECOTORAQOT ™ ™ Za \1im NITRILE 70 X 0
o | STC008SA00] N1305—0031R IsNE(L;F LOCKING| | | o
-~ 12
13
NOTE: 4
15
| _ ALL PARTS ARE AVAILABLE TO BE ORDERED AS SPARE PARTS .
(UNLESS MARKED WITH X). 5

- ONLY PARTS MARKED WITH v ARE AVAILABLE AS BOTH SPARE
PARTS OR SERVICEABLE PARTS, FROM HEP-SK1 PUMP SERVICE KIT.
(REFER TO HEP-SK1: PUMP SERVICE KIT EVD FOR FULL PARTS LIST).

IMPORTANT
WHEN ORDERING SPARES YOU MUST STATE THE FULL PART NUMBER AND THE
PRODUCT SERIAL NUMBER - FROM THE LABEL
TO PROTECT YOUR WARRANTY ALWAYS USE GENUINE HI-FORCE PARTS.

www.hi-force.com




. SERIAL NUMBERS PRODUCT NO.
HQAEQ% GP48 GEAR PUMP ASSEMBLY PMAO048GZ001 SHT 1 OF
3 SHTS
ITEM SPARE | SERVICE | REVISION
NO. | PART NUMBER DESCRIPTION QTY.| PARTS | “PARTS
1 GP48 GEAR PUMP 1 15939
2 | PMCOO00TMO01 TRANSFER PLATE 1 5983
. 15510A CONNECTOR TUBE 1 3
155108 CONNECTOR TUBE 1 4
O-RING - I.D. 6.35 mm, C.S. 1.78 5
4 SECO10RA001 mm. NITRILE 70 2 Ve ;
O-RING - I.D. 15.60, C.S. 1.78mm,
5 SECO19RF002 NITRILE 95 2 v 7
6 | PMCOOOXMOOT SEALING PLATE 1 8
Mé x 30 mm HEX SOCKET CAP
7 BLC006JD030 HEAD SCREW 3 9
8 15507 ADAPTOR 1 10
9 | Pccooawcool | KEY TO FIT 200/300 PUMPS ] 1
12
M8 X 80 HEX SOCKET REDUCED
10 FASO08SP0O80 CAP HEAD SCREW (FULLY 2 13
THREADED) 4
_ GEAR PUMP ELBOW (INC WITH
N 11 FPAO13DCO01 GEAR PUMP) 1 X 15
J NOTE: 16
Q
Phd - ALL PARTS ARE AVAILABLE TO BE ORDERED AS SPARE PARTS (UNLESS MARKED WITH X) 17
18
/ - ONLY PARTS MARKED WITH v ARE AVAILABLE AS BOTH SPARE PARTS OR SERVICEABLE PARTS, FROM HEP
%‘ / SK1 PUMP SERVICE KIT. (REFER TO HEP-SK1: PUMP SERVICE KIT EVD FOR FULL PARTS LIST) 19
20

www.hi-force.com

- POSITION OF ITEM NO. 2 (PMCO000TM001) IS TO BE DETERMINED BY THE BRAND OF THE GP48 GEAR PUMP
SUPPLIED (REFER TO SHEET 2 FOR FURTHER DETAILS)

- ITEM NO. 3 USED IS DETERMINED BY THE BRAND OF THE GP48 GEAR PUMP SUPPLIED FOR HEP,HAP AND
HPP PUMPS WITH SERIAL NUMBERS EARLIER THAN BR9070. FOR BONDIOLI GEAR PUMPS USE CONNECTOR
TUBE 15510A AND FOR GALTECH GEAR PUMPS USE CONNECTOR TUBE 15510B (REFER TO SHEET 2 FOR
FURTHER DETAILS)

- ITEM NO.10 (FASO08SP080) ARE TO REPLACE TWO SCREWS (BLCO08KC080) ON THE TYPE200-24, PRIOR TO
FITTING PMA048GZ001 (REFER TO SHEET 3 FOR FURTHER DETAILS)

- INDIVIDUAL ITEMS ARE NOT AVAILABLE AS SPARE PARTS FOR HEP, HAP AND HPP PUMPS WITH SERIAL
NUMBERS EARLIER THAN BR9070. GP48 GEAR PUMP ASSEMBLY (PMA048GZ001)WILL NEED TO BE
ORDERED. INDIVIDUAL ITEMS APART FROM ITEM NO.11 ARE AVAILABLE AS SPARE PARTS FOR HEP, HAP
AND HPP PUMPS WITH SERIAL NUMBERS ABOVE BR?9070

IMPORTANT
WHEN ORDERING SPARES YOU MUST STATE THE FULL PART NUMBER AND THE
PRODUCT SERIAL NUMBER - FROM THE LABEL
TO PROTECT YOUR WARRANTY ALWAYS USE GENUINE HI-FORCE PARTS.




Hi-Force

®
HYDRAULIC TOOLS

GP48 GEAR PUMP ASSEMBLY

ORIENTATION OF TRANSFER PLATE

FOR GALTECH GEAR PUMPS, LOOK FOR

OF THE BODY

www.hi-force.com

"GALTECH" USUALLY FOUND ON THE SIDE

CONNECTOR TUBE 155108

SERIAL NUMBERS PRODUCT NO.

PMA048GZ001 gy

REVISION
FOR BONDIOLI GEAR PUMPS, LOOK FOR

"BONDIOLI & PAVESI" USUALLY FOUND ON 1 5939
THE BOTTOM OF BODY 5983

DETAIL B

CONNECTOR TUBE 15510A

WHEN ORDERING SPARES YOU MUST STATE THE FULL PART NUMBER AND THE

IMPORTANT

PRODUCT SERIAL NUMBER - FROM THE LABEL
TO PROTECT YOUR WARRANTY ALWAYS USE GENUINE HI-FORCE PARTS.




SERIAL NUMBERS PRODUCT NO.

Hé:gg% GP48 GEAR PUMP ASSEMBLY PMAO048GZ001 SHT 3 OF
3 SHTS
REVISION
1 5939
5983
TYPE200-24: BOTTOM VIEW 3
4
5
@) O O 6
N 7
) 8
9
\Q O O O 10

Q O O

N;REMOVE THE TWO CURRENT SCREWS FROM THESE TWO
POSITIONS AND REPLACE WITH ITEM NO. 10 (FASO08SP080)

IMPORTANT
WHEN ORDERING SPARES YOU MUST STATE THE FULL PART NUMBER AND THE
PRODUCT SERIAL NUMBER - FROM THE LABEL
TO PROTECT YOUR WARRANTY ALWAYS USE GENUINE HI-FORCE PARTS.

www.hi-force.com




Hi-Force

®
HYDRAULIC TOOLS

www.hi-force.com

MOTOR STARTER ASSEMBLY 230V

SERIAL NUMBERS PRODUCT NO. VERSION
EMA230UEO0]1 01
ITEM SPARE | SERVICE
TEM | pART NUMBER DESCRIPTION Qry. | SFARE| SERVIC
ENCLOSURE WITH PUSH
1 | EMCOO00EF0O1 SOSURE VT F ]
2 |EMC230KEOOT|  CONTACTOR 230 VOLT ]
3 | EMC230RE00T | OVERLOAD RELAY 8-11 AMPS| 1
4 |EMCI10XFOO1 BRIDGING BAR ]
5 | NUC020LS002 GLAND 6-12MM 2
BOOTLACE FERRULE
6 | CEC250SX00T | |\SULATED) 2.5mm GREY | 8
7 | cecasosxoon | TWINBOOTLACE FERRULE 25 |
SINGLE CORE TR-RATED CABLE
8 |CEC250AC000 RETRRZ ]
3 CORE CABLE 2.5mmA2
9 |CEC250CC000 R e BLE 2T 2
10 |[MCC240EP002 240V 16 Amp PLUG ]
11 |WACO04YBOOO M4 WASHER ST 2
M4 X 16 HEX SOCKET, CAP
12 | BLC004JDO16 YA 2

NOTE:

- ALL PARTS ARE AVAILABLE TO BE ORDERED AS SPARE PARTS
(UNLESS MARKED WITH X).

SHT 1 OF

REVISION

1 SHTS

IMPORTANT

WHEN ORDERING SPARES YOU MUST STATE THE FULL PART NUMBER AND THE
PRODUCT SERIAL NUMBER - FROM THE LABEL
TO PROTECT YOUR WARRANTY ALWAYS USE GENUINE HI-FORCE PARTS.




SERIAL NUMBERS PRODUCT NO. VERSION

. . 4 WAY, MANUALLY OPERATED, PUMP MOUNTED
HiForce DIRECTIONAL CONTROL VALVE WITH LOAD HOLDING PMVAL 01 SHT1 OF
REVISION
(1) 5717
2
3
4
5
6
7
8
9
0 10

IMPORTANT
WHEN ORDERING SPARES YOU MUST STATE THE FULL PART NUMBER AND THE
PRODUCT SERIAL NUMBER - FROM THE LABEL

TO PROTECT YOUR WARRANTY ALWAYS USE GENUINE HI-FORCE PARTS.

www.hi-force.com




SERIAL NUMBERS PRODUCT NO. VERSION
Hi-Force 4 WAY, MANUALLY OPERATED, PUMP MOUNTED DIRECTIONAL
HYDRAULIC ToOLS CONTROL VALVE WITH LOAD HOLDING PMVA4L 01 SgTsa%F
S S C S S C
T PART NUMBER DESCRIPTION QTY. [RRARE(SERVICE T PART NUMBER DESCRIPTION QY [SHAREISERVICE] REVISION
1 | VFCO10BF0O07 VALVE MOUNTING BLOCK 1 26 | VFCOOOSR002 SPINDLE 1 517
> | BLcoosHUo20 | M5 x 20 mm SES)éZ %(ED%KET CAP |, 27 | VFC000STO001 SHEAR SEAL PLATE 1 2
2 T sicororc 100 | M10X 100 mm HEX SOCKET CAP | 28 | VFC000SU001 SHEAR SEAL 3 3
HEAD SCREW 29 | BAC006SNOOO @6 mm STEEL BALL 1 4
4 |BLCOOBKCO60| M8 x 0 mM HEXSOCKETCAP 1 4 30| v-8245 DUAL CHECK VALVE ] 5
6
5 |BSCO35NA0O] NEEDLE BEARING ] 31| BPCO10sPO04 | /8 NFTPLASTC SANKING PLUG 5 ,
6 |BSCO35NA002 HOUSING WASHER 1 32 | SECO14RAC0] | O-RING - l'D'rjiT]%TErgbC's' 2.62mm,| , L
7 |FPCO02PNOOT| 1/16"x 7/8"NPTSOCKETPLUG | 3 9
1/8"x 3/4" NPT TAPER DRY SEAL 10
9 |FPCOT0OPNOO2|  3/8"X 7/8" NPT SOCKET PLUG 2 NOTE: 12
10 | HLCO12LP0O02 HANDLE 1 13
17 [PCCO03RE00G 23 x 12 mm SELLOCK PIN 5 - ALL PARTS ARE AVAILABLE TO BE ORDERED AS SPARE PARTS (UNLESS 1,
MARKED WITH X). s
12 |PCCO05RD002 @5 x 22 mm SPIROL PIN 2
16
13 [PCCO06RDO0] @6 X 22 mm SPIROL PIN 2 - ONLY PARTS MARKED WITH /ARE AVAILABLE AS BOTH SPARE PARTS
14 | SEC003KT001 VALVE GASKET 1 e OR SERVICEABLE PARTS, FROM DCV-M1 : SERVICE KIT (3 & WAY 5
15 | SECOT1BAGO] BACK UP RING 3 7 MANUAL VALVES). (REFER TO DCV-M1 EVD FOR FULL PARTS LIST) >
16 | SECO12BA002 BACK UP RING 1 v - IF ITEM NO. 30 IS ORDERED AS A SPARE PART, THIS ALREADY COMES 20
17 | seco11rAQ01 |ORING - 1.D. 8.10 mm, CS. 1.6 mm, | 4 < WITH ITEM NO. 32. THEREFORE THESE ARE NOT REQUIRED TO BE
NITRILE 90
SRING D 9 mm CS T80 ORDERED SEPERATELY.
18 | SECO12RA003 P TRLE TS an Ve
O-RING - .D. 10.77 mm, C.S. 2.62
19 | SECO16RA002 e NITRILE 70 4 v
O-RING - I.D. 48.90 mm, C.S. 2.62
20 | SECO49RFO01 s NITRILE 90 1 v
21 [ SPCO05KA001 SPRING 1
22 [SPCO10CA001 SPRING 3
23 | VFCO00BD003 VALVE BODY 1
24 | VFC000SCO0]1 SHEAR SEAL COLLAR 3 [MPORTANT
25 | VFC000SQ002 VALVE ROTOR | WHEN ORDERING SPARES YOU MUST STATE THE FULL PART NUMBER AND THE

www.hi-force.com

PRODUCT SERIAL NUMBER - FROM THE LABEL
TO PROTECT YOUR WARRANTY ALWAYS USE GENUINE HI-FORCE PARTS.




Hi-Force PUMP SERVICE KIT

HYDRAULIC TOOLS

www.hi-force.com

SERIAL NUMBERS

PRODUCT NO.
HEP-SK1 SHT 1 OF
1 SHTS
D" [PART NUMBER DESCRIPTION QTY.| REVISION
] 15482 TANK GASKET 111 5717
O-RING - I.D. 6.35 mm, 5939
2 |SECOTORAQOT| ~'s™1 78 mm, NITRILE 70 | 2 |3
O=RING - 1.D. 10.82 mm., 4
3 | SECOT4RFOOT | = 5™y 78 mm, NITRILE 90 | 1© ;
O-RING - 1.D. 9.25mm, C.S.
4 |SECOT3RAO0TI™ ™ 8 m, NITRILE9O | 2 | 6
O-RING - 1.D. 15.60, C S. 7
5 |SECOT9RFO02| ™4 Zgmm NITRILE90 | 2 | ¢
BACK-UP RING - PTFE,
6 |SEC013BA001 T 2 |9
7 | SEC001KT003 GASKET 1|10

WHEN ORDERING SPARES YOU MUST STATE THE FULL PART NUMBER AND THE

IMPORTANT

PRODUCT SERIAL NUMBER - FROM THE LABEL

TO PROTECT YOUR WARRANTY ALWAYS USE GENUINE HI-FORCE PARTS.




- R SERIAL NUMBERS PRODUCT NO. VERSION
Hi-Force  SERVICEKIT (3 & 4 WAY MANUAL VALVES) DCV-M] 01 ST 1 OF
1 SHTS
T2 IPART NUMBER DESCRIPTION QTY.| REVISION
1 [SEC003KTO00] VALVE GASKET o B
O-RING - I.D. 48.90 mm,
SECO49RFOOT | =579 42 mm, NITRILE 90 | ! §
O-RING - 1.D. 10.77 mm,
SECO16RA002| =575 g0 mm, NITRILE 70 | 4 | 4
SECO12BA002 BACK UP RING 1]°
6
O-RING -1.D. 9 mm, C.S.
SECOIZRA003| ™ 1" 50 mm, NITRILE 70 17
SECOT1BAQO1 BACK UP RING 3|8
9
O-RING -1.D. 8.10 mm, C.S.
SECOT1RAQOI 1.6 mm, NITRILE 90 3 |10
_ _ 11
SECO14RAQ0] | O-RING -1.D.9.19mm, Cs.| ,

2.62mm, NITRILE 90

SECO10RF002

O-RING - 1.D. 4.42 mm, C.S.
2.62 mm, NITRILE 70

www.hi-force.com

IMPORTANT

WHEN ORDERING SPARES YOU MUST STATE THE FULL PART NUMBER AND THE
PRODUCT SERIAL NUMBER - FROM THE LABEL
TO PROTECT YOUR WARRANTY ALWAYS USE GENUINE HI-FORCE PARTS.




	Sheet1
	Drawing View1
	Detail View A (1 : 10)

	Sheet2
	HPF207412.pdf
	Sheet1
	Drawing View1

	Sheet2

	TYPE200-24 EVD.pdf
	Sheet1
	Drawing View1

	Sheet2

	15494-A EVD.pdf
	Sheet5
	Drawing View7


	PMA048GZ001 EVD.pdf
	Sheet1
	Drawing View3

	Sheet2
	Drawing View9
	Drawing View12
	Detail View A (2 : 1.6)
	Detail View B (2 : 1.6)

	Sheet3
	Drawing View16


	EMA230UE001 EVD.pdf
	Sheet1
	Drawing View1


	PMV4L EVD.pdf
	Sheet8
	Drawing View16

	Sheet9

	HEP-SK1 EVD.pdf
	Sheet9
	Drawing View8


	DCV-M1 EVD.pdf
	Sheet1
	Drawing View14


	PAA050FL001.pdf
	Sheet1
	Drawing View1



